Western Kentucky University

TopSCHOLAR®

Hart County Industrial Reports for Kentucky Counties

1989

Industrial Resources: Hart County

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/hart_cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Hart County" (1989). Hart County. Paper 7.
https://digitalcommons.wku.edu/hart_cty/7

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Hart County by an authorized
[...]
Other 195.18 151.82 0 180.97

ireen Hardin Larue Metcalfe

County County County County
All Industries $234.14 $292.15 $235.74 $205.27
Mining & Quarrying * * 0 164.06
Contract Construction 178.43 343.83 196.51 314.48
Manufacturing 249.41 412.16 234.08 158.95
Transportation,

Communications &

Public Utilities 299.92 352.57 455.71 430.46
Wholesale & Retail Trade 163.02 191.36 181.09 163.34
Finance, Insurance &

Real Estate 257.71 300.52 272.89 236.08
Services 164.25 278.42 194.49 239.28
State/Local Government 280.76 328.05 292.13 262.41
Other 170.54 237.29 147.70 *

* Not disclosed.

Note: The average weekly wage for each category includes the salaries and wages
of all persons working for that type business. For example, the manufacturing
category includes both production workers and administrative personnel. Excludes
domestic workers, railway workers, certain nonprofit corporations, majority of
federal government workers, and self-employed workers.

Source: Kentucky Cabinet for Human Resources, Average Weekly Wages of
Workers Covered by Kentucky Unemployment Insurance Law, 1987.




HART COUNTY MANUFACTURING FIRMS,
THEIR PRODUCTS AND EMPLOYMENT

EXISTING INDUSTRY

Firm
(Establishment date)

Bonnieville

Esta Hornback Lumber
Company (1958)

P.D.M. Industries
(1983)

Hardville

J. P. Apparel (1987)

Horse Cave

Conteck Construction

Products Division
(1953)

Dart Container Corpor-
ation of Kentucky
(1980)

Hart County Creameries,
Inc. (1941)

Hart County Herald
(1911)

Hart Stone Company
(1964)

Ken Dec Inc. (1969)

National Seating Com-
pany (1983)

Product

Custom sawmill

Cushions, custom
wood, bunkbeds

Clothing

Corrugated steel
pipe

Plastic food
containers &
lids

Cheddar cheese,
whey products

Newspaper, job
printing, com-
mercial

Crushed stone,
agricultural
lime

Automotive hub
caps, finishing
& plating,
zinc die
casting

Truck seats

10

1987
Average Employment Unions

Labor

10

60

12

340

30

40

15

110

23

Electronic
Workers,
IUE*

(Continued)



Firm 1987 Labor
(Establishment date) Product Average Employment Unions

Royal Marine Manu-

facturing, Inc. (1988) Boat trailers 9
Rusko, Inc. (1988) Wood mulch,
potting soil 15
Southern States Cooper-
ative (1969) Fertilizer 8
Square Deal Lumber
Company, Inc. (1946) Concrete, ready
mixed 5
Magnolia
Prosperity Farms
(1987) Organically-grown
specialty foods 4
Munfordville

Anderson Forest Products

#2, Inc. (1968) Lumber, pallets,
wood chips,
reels 60
The Hart County News
(1878) Newspaper,
printing 3
Louisville Bedding
Company (1889) Mattress pro-
tector pads 200
Munfordville Craft Shop
(1950) Truck racks,
wagon beds,
tobacco sticks,
pallet parts 1

Munfordville Milling
Company (1928) Feed 3

* See Labor Organizations below.
Sources: Kentucky Department of Business Development, 1988 Kentucky
Directory of Manufacturers; Division of Research and Planning.

LABOR ORGANIZATIONS IN MANUFACTURING FIRMS

Union Representing workers at:

International Union of
Electronic, Electrical,
Technical, Salaried and
Machine Workers, AFL-CIO Conteck Construction Products
Division

11



SELECTED INDUSTRIAL SERVICES

Types of Service

Custom Data Processing
Custom Plastics Producers

Electric Motor Repair

Grinding, Precision & Tool
Heat Treating Facilities
Industrial Equipment & Supplies
Industrial Gases

Industrial Waste Removal
Machine Shops, Tool & Die
Metal Castings

Metal Finishers

Metal Service Centers
Millwrights

Public Warehouse Facilities

Location

Bowling Green
Bowling Green

Glasgow
Bowling Green

Glasgow
Louisville
Bowling Green
Glasgow
Elizabethtown
Bowling Green
Horse Cave
Horse Cave
Bowling Green
Bowling Green

Bowling Green
Elizabethtown

Mileage from
Horse Cave

36
36

16
36

16
81
36

16

36
36

36
39

Sources: Kentucky Department of Business Development, Kentucky Directory of

Selected Industrial Services, 1987; Division of Research and Planning.

12



TRANSPORTATION

Rail
Line serving Horse Cave and Munfordville - CSX Transportation

Services - Main line; piggyback facilities located at Louisville, 81
miles north of Horse Cave

For details on routing, schedules, rates, and services contact:

Manager

Industrial Development
CSX Transportation

908 West Broadway

P. O. Box 2157

Louisville, Kentucky 40201
(502) 587-7746

Highways

Horse Cave and Munfordville, located eight miles apart, are served by
Interstate 65, a major north-south highway, with interchanges located two miles
west of Horse Cave and one mile north of Munfordville. Both cities are also
served by U.S. Highway 31W, a "AAA"-rated (80,000-pound gross load limit)
trucking highway, and Munfordville is served by Kentucky 88, a "AA"-rated
(62,000-pound gross load limit) trucking highway. Located only five miles east
of Horse Cave and seven miles east of Munfordville is U.S. 31E, a "AAA"-rated
trucking highway. Access onto the Cumberland Parkway is 16 miles southwest
of Horse Cave and access onto the Green River Parkway is 39 miles southwest,
both via I-65. Access onto the Western Kentucky Parkway and the Blue Grass
Parkway is approximately 38 miles north of Horse Cave via I-65.

Truck Service

AAA Cooper Transportation® Hohenwald Truck Lines, Inc.**

ABF Freight System, Inc.* Jones Truck Lines, Inc,**

Advance Transportation Company** Majors Transit, Inc,**

American Freight Systems, Inc.* Manning Motor Express, Inc.**

Averitt Express, Inc,** Middlewest Freightways, Inc.**

Bailey’s Express, Inc.** Overnite Transportation Company®**

Brown Transport Corporation®* Portland Express, Inc.**

Carolina Freight Carriers Tyme Dedicated Truck Service,
Corporation** Inc.**

Central Transport, Inc.** Yellow Freight System, Inc.**

Consolidated Freightways
Corporation of Delaware®*

“* Interstate service only.
** Interstate and intrastate service.
Source: American Motor Carrier Directory, Fall 1988.

13




HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
MUNFORDVILLE, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway Time Highway  Time
City Miles TL City Miles TL
Atlanta, GA 339 1 Los Angeles, CA 2,165 3
Baltimore MD 679 3 Louisville, KY 81 1
Birmingham, AL 293 1 Nashville, TN 97 1
Chicago, 1L 373 1 New Orleans, LA 614 2
Cincinnati, OH 182 1 New York, NY 829 3
Cleveland, OH 426 2 Pittsburgh, PA 469 3
Detroit, MI 441 1 St. Louis, MO 320 2
Knoxville, TN 223 1

Note: Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.
Sources: Rand McNally Deluxe Motor Carriers’ Road Atlas, 1987. Official

Kentucky Mileage Map, 1980. Delivery time - Manning Motor Express, P. O. Box

685, Glasgow, Kentucky 42141,

Air

Location:

Runways:
Length:
Traffic
Control:
Lighting:
Services:

Air Freight
Service:

Local

Moore Field

2 miles northwest of Glasgow;
14 miles south of Horse Cave

1 paved

4,000 feet, plus 600 feet overrun

Wind sock

Runway lights sundown to sunrise, REIL, VASI

100LL, jet-A fuel, charter, flight instruction, taxi,
minor A & P repairs, rental cars available, hangar
rental, auxiliary power unit, plane rental, tie-downs

Chartered air freight service must be arranged

14



Nearest Scheduled Commercial Airline Service

Standiford Field

Location: 4 miles southeast of center of Louisville, Kentucky;
76 miles north of Horse Cave
Runways: 2 paved
Length: 10,000 feet; 7,250 feet
: .
| Traffic
Control: Control Tower
Lighting: Runways, obstructions, beacon and approach; touch-
" down lights and center line on one runway
Services: American Airlines, Delta, Eastern, Piedmont,

Northwest, TWA, United, USAir, Jetstream,
Allegheny Commuter, Comair, Braniff; fuel - 100
and jet-A; major A & P repairs, major Avionics
repairs, APU, charter, oxygen, U.S. Customs; taxi,
car rentals, limousine, courtesy car, public
transit; Weather Bureau, restaurant, snack bar,
gift shop, USO, bank

Rt

Air Freight
Service: Air freight terminal

Air Express Service
Several major companies offer air express services in Kentucky. These
companies provide a quick means of shipping small to medium-sized packages
expeditiously.

Water

The nearest navigable river is the Ohio River at Louisville, 81 miles north
of Horse Cave via I-65. Port facilities are available at Louisville.

15




POWER AND FUEL

Electricity

Company serving Horse Cave, Munfordville, and parts of Hart County -
Kentucky Utilities Company
Source of power - Kentucky Utilities Company
For industrial rates contact:

Industrial Development Department
Kentucky Utilities Company

One Quality Street

Lexington, Kentucky 40507

(606) 255-1461

Company serving a major portion of Hart County - Farmers Rural Electric
Cooperative Corporation
Source of power - East Kentucky Power Cooperative
For industrial rates contact:

Industrial Development Division
East Kentucky Power Cooperative
P. O. Box 707

Winchester, Kentucky 40391
(606) 744-4812

and/or

Farmers RECC

504 South Broadway
Glasgow, Kentucky 42141
(502) 651-2191

Natural Gas

Company serving Horse Cave and Munfordville - Western Kentucky Gas
Company
Source of supply - Texas Gas Transmission Corporation
Size of transmission mains - 6 inches (supplier)
Distribution mains - 2 and 4 inches
Distribution pressure - 5 psi delivered
Btu content - 1,000 per cubic foot
Specific gravity - 0.60
For rates and supplies contact:

Director of Marketing

Western Kentucky Gas Company
311 West Seventh Street
Owensboro, Kentucky 42301
(502) 685-8067

16




WATER AND SEWERAGE

Public Water Supply

Company serving Horse Cave - Horse Cave Water Company

P. O. Box 364
Horse Cave, Kentucky 42749
(502) 786-2989

Source - Green River Valley Water District

Average daily consumption - 325,000 gallons

Peak daily consumption - 420,000 gallons

Storage capacity - 750,000 gallons

Size lines - 4 to 12 inches

Water pressure - 70 to 115 psi

MONTHLY WATER RATES

First 1,000 gallons $4.75 (Minimum)

Next 5,000 gallons 2.05 per M gallons
Next 5,000 gallons 1.95 per M gallons
Next 10,000 gallons 1.70 per M gallons
Next 10,000 gallons 1.60 per M gallons
Next 20,000 gallons 1.30 per M gallons
Next 50,000 gallons .95 per M gallons

Tap-on charge: $263.00

Company serving Munfordville - Munfordville Municipal Water Company

P. O. Box 85
Munfordville, Kentucky 42765
(502) 524-5701

Source - Green River Valley Water District

Average daily consumption - 230,000 gallons

Peak daily consumption - 245,000 gallons

Storage capacity - 200,000 gallons

Size lines - 2 to 8 inches

Water pressure - 40 to 55 psi

MONTHLY WATER RATES

First 2,000 gallons $6.00 (Minimum)

Next 8,000 gallons 2.25 per M gallons
Next 10,000 gallons 2.13 per M gallons
Next 10,000 gallons 1.88 per M gallons
Next 10,000 gallons 1.75 per M gallons
Next 20,000 gallons 1.50 per M gallons
Next 40,000 gallons 1.00 per M gallons
All over 100,000 gallons .80 per M gallons

Tap-on charge:

Residential - $400
Commercial & Industrial - $750

17




Sewerage

Company serving Horse Cave - Caveland Sanitation Authority

P. O. Box 364
Horse Cave, Kentucky 42749
(502) 786-2989 or 733-2887

Design capacity - 400,000 gallons per day

Average daily flow - 275,000 gallons

Type of treatment - Secondary

Treatment processes - Grit removal, trickling filter, secondary

sedimentation, chlorination, sludge drying beds

Treated effluent discharged into - Green River

Size of sanitary mains - 8 to 12 inches

Monthly rates - $3.40 per thousand gallons of water billed

The Horse Cave Water and Sewer Company implements a surcharge for
anyone who violates any of the discharge standards set forth by the City of
Horse Cave. The surcharge is $0.64 per pound of BOD and TSS.

Tap-on charge: $250

Company serving Munfordville - Munfordville Sewage Treatment Plant
P. O. Box 85
Munfordville, Kentucky 42765
(502) 524-5701
Design capacity - 150,000 gallons per day
Average daily flow - 60,000 gallons
Type of treatment - Primary
Treatment processes - Grit removal, primary sedimentation, chlorination,
sludge drying beds, screening, extended aeration, contact stabilization
Treated effluent discharged into - Green River
Size of sanitary mains - 8 inches
Size of storm mains - 20 inches
Monthly rates - 90% of monthly water bill
Tap-on charge - The customer must make his own arrangements for
hook-up.

A Mammoth Cave Area Regional Sewer System is under construction for
Horse Cave, Cave City and Park City. The $13 million project, which will
eliminate direct discharges to underground streams, will consist of renovation
of the Horse Cave Sewerage Treatment Plant, renovation of the Cave City
Sewerage Treatment Plant, construction of new pumping stations at Park City,
and construction of a Sewerage transmission line from Park City, through Cave
City, to Horse Cave, and finally discharged at the Green River. The Cave City
Water and Sewer Company will treat the sewerage that is pumped from Park
City. The project is scheduled for completion in late 1989.

18




—

-~

CLIMATE

Hart County
Temperature
Normal (30-year record) 54.90 degrees
Average annual 1987 56.80 degrees
Record highest, August 1983 (43-year record) 103.00 degrees
Record lowest, January 1963 (43-year record) -21.00 degrees
Normal heating degree days (30-year record) 4,814
(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)
Precipitation
Normal (30-year record) 45.68 inches
Mean annual snowfall (43-year record) 16.40 inches
Total precipitation 1987 36.68 inches
Mean number days precipitation (.01 inch or more)
(43-year record) 130.10
Mean number days thunderstorms (43-year record) 45.40
Prevailing winds (through 1963) South

Relative Humidity (24-year record)

1 a.m. 77 percent
7 a.m. 81 percent
1 p.m. 60 percent
7 p.m. 64 percent

Source: U.S. Department of Commerce, Environmental Science Services

Administration, Climatological Data, 1987.
Kentucky.

19

Station of record:

Lexington,



LOCAL GOVERNMENT

Structure

Hart County is served by a county judge/executive and five magistrates.
Horse Cave and Munfordville are each served by a mayor and six council
members.

Planning and Zoning

Joint agency - Hart County Planning Commission

Participating cities - Bonnieville, Munfordville, and Horse Cave

Zoning enforced - Horse Cave, Munfordville

Subdivision regulations enforced - All areas

Local codes enforced - Building and housing

Mandatory state codes enforced - Kentucky Plumbing code, National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Local Fees and Licenses

The City of Horse Cave levies an occupational license tax ranging from
$25 to $500 annually. The City of Munfordville levies an occupational license
tax ranging from $25 to $75 annually.




State and Local Property Taxes

All property in Kentucky, except items exempted by the state constitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1988

Horse Cave Munfordville
and Caverna and Hart
Independent County Unincorporated

School District  School District  Hart County

Land and Buildings $1.268 $0.928 $0.730
Manufacturing
Machinery 0.150 0.150 0.150
Pollution Control
Equipment 0.150 0.150 0.150
Inventories
Raw materials 0.001 0.001 0.001
Goods in Process 0.001 0.001 0.001
Finished Goods 1.067 0.722 0.529
Automobiles & Trucks 1.5612 1.161 0.911
Other Tangible
Personal Property 1.516 1.171 0.978

Intangibles (Accounts

receivable*, money

in hand, stock,

notes, bonds) 0.250 0.250 0.250
Goods Stored in Public

Warehouses in Transit

Status 0.001 0.001 0.001
Private Leaseholds in

Industrial Revenue

Bond Financed

Facilities 0.015 0.015 0.015

* Accounts receivable are taxed at 85 percent of face value, for an effective
rate of $0.2125 per $100 valuation.

21



